APPENDIX D - 2019 OHA SANITARY SURVEY

2% PUBLIC HEALTH DIVISION e ‘
o Center for Health Protection, Drinking Water Services a

800 NE Oregon Street, Suite #640
Portland, OR 97232-2162

January 13,2020 (971) 673-0459
(971) 673-0694 — FAX

http://healthoregon.org/dwp

Steve Starner

Water Quality Division Supervisor
City of Silverton

306 S. Water Street

Silverton, OR 97381

Re: Water System Survey, City of Silverton, PWS ID # 4100823
Dear Mr. Starner:

Thank you for your time and assistance. in addition to that of Travis Sperle and Mike
Downey, in conducting a Water System Survey at the City of Silverton on December
10,2019. The main purpose of the survey is to evaluate the entire water system in terms
[...]
For alum and caustic at both plants, uses formula which incorporates feed pump drawdown in mL/min and plant
flow in MGD, to calculate mg/L dosages. All chemicals are mixed with finished water as carrier water. Records
dosages daily.

] Are feed pumps calibrated at least annually? X 3 pts
Adjusts both speed and stroke of chemicals at both plants, but does not calibrate pumps at multiple settings.

How is backwash initiated? -Both WTPs — every other day, more often in summer.

[ Turbidity Ievel:[:i ] Headloss:|:| X Time:

X O s total plant flow adjusted when filters are taken off-line for backwashing?
[0 X 1s evidence of air binding absent during backwash? - New filter backwash looked uniform — see below.
X [0 Does the plant have filter to waste piping? ] 3pts
X O If yes, is the duration of filter-to-waste cycle based on turbidity profile results? O N/A []3 pts
What is the criteria for putting filters back on-line?
For both plants, < 0.1 NTU to return filters to service. New filters: 10 min b/wash followed by 20 min. filter to

waste, which is adjustable. Did observe small clumps in adjacent filters at new plant during bwash. Changed
media at new plant in 2010, on a 15-year cycle. Old plant backwash and filter-to-waste times adjustable also.

Rev. 5/30/18



| Oregon City of Silverton PWS ID: 41 00823
]—[Qa_lth Water System Survey Survey Date: 12/10/19
Authority

OHA Drinking Water Services

Page 8 of 15

Conventional/Direct Treatment Plant Continued: WTP- A If no, check
Yes No points
XI [ e Arefilter profiles conducted after backwash at least quarterly? — both plants’ filters. L] 5pts
XI [ Are optimization goals immediately after backwash met? If no, check goal NOT met: (] 4pts

For all conventional/direct plants: [_] Max spike < 0.30 NTU [] <0.10 NTU within 15 minutes
For plants with filter-to-waste capability: [_] Return to service < 0.10 NTU

Produces graphs of NTU filter profiles for all 6 filters in notebook.
[0 [0 e If recycling filter backwash water, is return location prior to chemical addition? D N/A ] 5pts

Filter backwash and filter-to-waste sent to Webb Lake, then to Abiqua Creek with a

discharge permit. Discharges 7 miles down from Abiqua intake.
X U ® Are turbidimeters calibrated according to factory specifications or at least quarterly? []s pts
X [0 Are calibration standards valid (not expired)?
[0 X Is flow through turbidimeter within manufacturer’s range? ] N/A (bench top or portable meter)

New filter #1 at 17 gal/hour (1,072 mL/min), and old filters’, 1720E’s flows not measured/recorded. Verify all

filters’ 1720E’s measured between 250 — 750 mL/min (Hach 1720E range). Use meter drain, if necc.
X 0 e Are CT's calculated correctly? 10 pts
O X ® [s contact time based on tracer study or adequate alternative?
X O ® pH, temperature, and chlorine residual measured at or before 15t user?
X O ® |s there a flow meter on effluent side of clearwell or adequate alternative (describe)?

See disinfection page for more details.
X [ Is corrosion control practiced? — see below. ,
O O ® Is it operated within parameters set by DWS? [X] N/A — no parameters set. ] 5pts

Describe method of corrosion control used:
Caustic soda added voluntarily. System never exceeded lead or copper action levels.

X U @ Do all under-certified operators follow a written decision-making protocol as established by
DRC? [] N/A (all operators are certified at the level required for the plant) (]s pts

X U ® Are standard plant operating procedures written and followed? []5 pts

Are operators on site during all hours of plant operation?
® If no, is there an alarm for low chlorine and high turbidity? (> 3300 pop. for chlorine) [] 5pts

X Low chlorine X High turbidity [] Plant shutdown [X] Auto-dial
Operator call-outs set at >0.25 NTU (new plant IFE’s), >0.25 & 0.3 NTU (new plant CFE), and >0.22 NTU
(old plant IFE’s) — 10 minute duration required to alarm. Low chlorine alarm at 15t user high service pump
station set at 0.4 mg/L also with a 10 minute duration required to alarm.

X
OX

Total Points = | 20

XI [1 AWOP fact sheet provided to operator?

Comments:

As CFE NTU sample tap for old plant is a combination of each IFE NTU sample collection tubes, not a true CFE of both filters. Since both
filters empty separately into 26,000 gallon clearwell, CFE compliance reads will be highest of each IFE for old plant, when only old plant
running, and highest of each IFE for old plant and CFE for new plant, when both plants running.

Old plant not running during survey, as it only is used in summer. It does not work well in cold water conditions.

City came off raw cyanotoxin monitoring after 2018 season, with the permanent DWS toxin rules. The City did not observe any algal blooms
in either intake in 2019.

Rev. 5/30/18




Orcgon City of Silverton PWS ID:41 00823
H_Q_a_lth Water System Survey Survey Date: 12/10/19
Authority

OHA Drinking Water Services
Page 9 of 15
Disinfection
c @ ©
S = o € slo3
Disinfection Method S o8 § gl 8¢ S _g ~§’§
(Chlorine Gas, Sodium Hypochlorite; On-site 3 g »'g % 5 :E; S '-'5' 2:9
Generat.ed Sodium Hypochlorite. Calcium z, »n x5 a o~ o &:
Hypochlorite, Chioramines, Ozone, UV, Mixed i [a) = o
No # Oxidants, Other) Location
On site generated sodium
! hypochlorite Plant 1 CFE MU X |
2 On site generated sodium Plant 2 CFE X | [ XX
Yes No Chlorine residuals [ ] N/A
XI ] e IsaDPD or other EPA approved method used? — all CL-17 and colorimeter reagents current.
X [] e NSF60/61 certified (or equivalent)? -
XI [ e Are entry point residuals recorded at least once per day (SWTR, GWR 4-log)? CIN/A
X [ e Is entry point residual monitoring continuous if population > 3,300 (SWTR, GWR 4-log)? CIN/A
[l e Are distribution residuals recorded at least twice weekly? — 10/ month w bactis
X [ Are on-line chlorine analyzers verified weekly with DPD type or EPA approved test kit? [ IN/A-see below
Yes No Chlorine gas [X N/A Yes No
[1 O Separate room for gas storage and feeder? (] [0 Gas cylinders properly secured?
(1 [ Fan with on/off switch outside? [J [0 Door that opens out?
[1 [ Ventlocated next to the floor? [] [ Self-contained breathing apparatus?
[1 (] Door with a window? [] [0 Airscrubber system?
Yes No UV XIN/A
0 [0 e Does all water contact UV (no bypass)?
(] O e Islamp sleeve cleaned?
] [ e Islamp replaced per manufacturer?
[1 [l e Intensity sensor with alarm or shut-off?
CT evaluation for disinfection [_] N/A
Disinfection Requirement: (sw) 0.5 log inactivation Giardia [ (sw) 1.0 log inactivation Giardia
[ (gw) 4.0 log inactivation viruses - [] (sw) log inactivation Crypto:
Yes No ] (gw) Minimum chlorine residual: mg/|

IXJ ] e Does the contact chamber have effluent flow meter or adequate alternative?-see below

If no, how is peak flow determined for CT calculations?
[J X e Has atracer study been conducted or adequate alternative? Tracer Study Date:

Demand flow (gpm): Baffling factor (%):
Volume used (gal): Results (min):
[0 X Adegquate alternate method for contact time? Describe: See below
Peak hour demand flow over the past 12 months: gpm = 2,200 gpm (Auq)
Lowest operating volume over the past 12 months: gallons = 1.5 MG tank (1.07 MG) + 12 1MG Tk (0.75 MG) = 1.82 MG

Yes No

[0 X Istracer study still valid?- see below for DWS comments on ‘02 contact time determination.

X [] e (SW only) Are pH, temp, and chlorine residual measured daily before or at the first user?  off high service pumps
XI [] e Are CT values being calculated correctly? — using approved Regression formula with 1-log giardia requirement
X] [ ] e AreCT values met at all times (SWTR, GWR 4-log)?

Comments:

Bacti residuals at 0.4 — 0.8 mg/L. Chlorine residual grabs from WTP sink (first user off high service pumps), taken daily to correlate w CL17.

Has peak flow measurement capability (sum of high service pump capacity + flow meter reading to low zone), but reports daily peak plant flow in monthly
reports. Needs to program logic to report peak hourly demand flow instead. '02 Contact time determination is based on fluoride tracer of only 1.5 MG tank,
but City now uses both tanks for time, used full tank volume, and plant flow rather than demand flow. Tracer study required.

On peak day, with cont. time and min. volumes above used, baffling factors range from 36 % with both tanks, to 62% with only 1.5 MG tank in service. Given
tanks are not baffled, system to use 10% effective baffling factor for minimum volume until tracer study completed.

Chilorine injected flow proportionally at old plant by injecting directly into clearwell including when old plant used only.

First user CT parameters measured at high service pump station even when not pumping. Sample flows via gravity from WTP tanks’ exit to taps at pumps.

Rev. 5/30/18



City of Silverton PWS ID: 41 00823

Qregon
I I( altl | Water System Survey Survey Date:  12/10/19
Authority

OHA Drinking Water Services
Page 10 of 15
| Treatment

Process Used* Chemical Added** Purpose 'Location in System | Code™**
Coagulation Alum Particulate removal WTP P240
Rapid Mix N/A Particulate removal WTP P600
Flocculation N/A Particulate removal WTP P360
Sedimentation N/A Particulate removal WTP P660
Filtration, Rapid Sand N/A Particulate removal WTP P345
Hypochlorination, post On-site sod. Hypochlorite |Disinfection Post filtration —- WTP | D421
pH/alkalinity adjustment |Caustic soda Corrosion control Prior to storage C503
Fluoridation Sodium fluorosilicate Other Prior to storage Z380

*See “Treatment Plant Inspection” page for details on filtration. **See “Disinfection” page for details on disinfection equipment. ***See
Treatment Codes on back.

DX [0 Is treatment the same as last survey? (if no, explain in comments)
Is lab equipment for on-site analysis appropriate?
Is equipment maintained properly?

X ]
X O
DX [ Is redundant equipment available?
X O
0 0O
X [

® Are chemicals NSF Standard 60 certified or equivalent? ([_JN/A - no chemicals are used)
e If bypass piping is present, is there a physical separation? (SWTR, GWR 4-log, chemical MCL) [XIN/A
Does system practice corrosion control? (voluntary caustic soda, no WQPs, no A.L. Exceedances)
(] O e Iscorrosion control operated within parameters set by DWS? [XIN/A
Describe method of corrosion control (if applicable)

Caustic soda is from Rhodia, alum from Northstar.
Has current reagents/standards for turbidity (Hach 1720E — Stable Cal 20 NTU), Thermo Orion Model 420 pH, CL17, Hach HQ 440d w/
Thermo stirer (fluoride), colorimeter.

Records Kept:

Yes / No Yes/No

X [0 Dosages X [ Flowrate - plant only

X [0 RawpH [] Treated pH

X [0 Rawtemperature X [0 Treated temperature

X [ Raw turbidity and/or particle counts X [ Treated turbidity
Comments:

Results from DEQ split fluoride anlaysis: 4" gtr 2018 — low results - City at 0.1 mg/L, DEQ — ND, goal 0.7 mg/L.
back in range for 2" and 3™ qtr's 2019, after 1Q19 mail error.

Verified using correct formula to calculate daily fluoride dose using percent available fluoride of sodium
fluorosilicate. Stores dry fluoride bags in separate room where dispenser is located. Has a ‘dumbwaiter’ to
weigh bags of product.

Adds caustic soda after filtration to boost pH up to between 7.5 and 8, as it can be around 6.3 before caustic
addition.

Rev. 5/30/18



o City of Silverton PWSID: 41 00823
regon
] |6alth Water System Survey Survey Date:  12/10/19
Anthority OHA Drinking Water Services
Page 11 of 15

Storage and Pressure Tanks

Tank Material

Tank Type (Concrete, Steel, v
‘ (G)round, (E)levated; |  Redwood, Plastic, Year | Volume
Number Name (P)resstire Other) Built | (gal.)

1 1.0 MG TP Reservoir G Concrete 1927| 1.0 MG
2 1.5 MG TP Reservoir G Concrete 2004| 1.5 MG
3 High Level Reservoir G Steel 1982| 2.0 MG

=
®

Total Volume: 4.5
Reservoir Number: 1 2 3

Reservoir Features Yes Yes No | |Yes No

Fence/gate?.........cccoeeeoeeeeeceeeeeeeee e X O X O

e Hatch secured (e.g. locked, bolted, etc.)? ....... unknown

o Alltank access points watertight?....................

® Screened vent? ...

OVerflow? ...
o Overflow protected (screen/flap/valve)? ........

<
12
n
4
o}
=<
1]
[
z
o

X O
X

c
=]
=
3
Q

OO0O0Oo0Odos

Drainto daylight? ...
Water level gauge?.........ccoocvieeiiiiinicinnn,
Bypass pip'ing? (@ if used for contact time) .....
Alarm for high or low levels?..............c.....ocee.
Separate inlet/outlet? ...
Approved interior coating?............cccoeeeeninn.
Exterior in good condition? ...........cccoceierininn.
Annual interior/exterior inspection? ..................
Cleaning schedule? ...,

XXX XXX XXX
Oooooogogono

N/A N/A

Continuously disinfected? (@ post ‘81 redwood)
Pressure Tanks
Accessible for maintenance?...............c...o.......
Bypass Piping?......ccoooiiiiiieeeie e
Drain? ..o
Pressure relief device? ...........ccccoocvviiiiiiinnn
Air bladder/diaphragm?...........ccccccviniininin,
Valve for addi‘ng A2
Comments L
1.5 MG tank (#2) both rooftop hatch perimeter drain port hole outlets unprotected with screen to
prevent potential entry of contamination into hatch, see photos next page. Photos of open hatch
provided, document both hatch drains free of any evidence of nesting of pests or other sources of
potential contamination.
Unable to verify adequate vent screening on 1.5 MG tank and that hatch is watertight and locked for
2 MG tank.
Protected, screened overflow outlet is common for both WTP tanks (tanks #1 and 2).
No interior coating of reservoirs.

OOO000 NRRK ., AKKKKKKK X XX
OOO0O0D0O Doo0 oooOoooooodolz
Ooooon RNRNKR . INNKKKXKX
000000 poooonoooooooooo)
000000 gooooooodoooooon

OOoooog pooog
000000 NN K
Oooodld opooo

HOo0dil oooooooooooooood
000000 ooooooooooOooooOn);

Rev. 5/30/18



Oregon 1 h
Heé4lth

City of Silverton

Water System Survey
OHA Drinking Water Services

PWS ID: 41 00823
Survey Date: 12/10/19

Page 12 of 15

Photos of 1.5 MG Treatment Plant Reservoir with Perimeter Hatch Drain and

Outlet

Rev.

5/30/18




City of Silverton 7 PWSID: 41 00823

Oregon
] Iealth Water System Survey Survey Date:  12/10/19
Authority

OHA Drinking Water Services
Page 13 of 15

Distribution System Information
Service Area and Facility Map

Yes No
X O Does the system have a service area and facility map (indicate features on map):
X Water lines (including size and material)  [X] Sources-wells & withdrawal points
X Treatment facilities X Pressure zones
X Storage facilities (reservoirs) X Pressure regulating valves
X] Sampling points-routine bactis only X Booster pumps

Distribution Data

Yes No Comments
X [ e System pressure 2 20 psi? 3 pressure zones (35 — 80 psi range)
O X Water system leakage <10%? ‘Ranges up to 15 % per water conservation plan
X [ Hydrants or blowoffs on all dead ends? [_] N/A Both on dead ends.
X Routine flushing? (How often) . Annual by City PWorks.
X O Adequate valving? Older areas less able to isolate due to fewer valves
U Routine valve turning? (How often) Conducts reverse turning annually w line flushing
O X Does the distribution system have asbestos cement (AC) pipe? Removed in 2013. Ductile iron & PVC left.

If yes, verify asbestos sampling is completed on Water Quality Monitoring Page (CWS, NTNC).

Cross Connection Control (CWS, NTNC, and TNC)

Yes No N/A Comments
X 0O [ e Assemblies tested annually? (CWS, NTNC, TNC) See below.
X [0 [ e Ordinance or enabling authority? (CWS) DWS has 10 copy W/ all req'd elements
X [0 [ e Annual Summary Report submitted? (CWS) See below
X [0 [ e Certified Cross Connection
Control Specialist? (CWS > 300 connections) Travis & Chelsea Starner
Comments:

2018 ASR shows all RPs and DC'’s tested and passed or replaced. Has more RPs than high hazards.

Residents test their own assemblies. City provides list of certified testers. Testers also test the industrial
assemblies, mainly for medical facilities. City sends reminder letters, folks have until June to sample before City
tracks and eventually threatens lock-off if not tested.

City also tests reduced pressure assembly at water plant protecting finished water used as carrier (mixing)
water for all chemical injection at plant. Finished water used to backwash new plant's fiiters and filtered water in